
V O L U M E  5 1   N U M B E R  3    |    I S S N  1 0 7 7 - 3 0 0 2    FALL 2017

Municipal/Agency Topics	

CSO success—overcoming funding and 
design challenges in Madawaska, Maine

Sanford Sewerage District rises to the 
challenge—17 years of progress

Integrating sewer system evaluation 
surveys and illicit discharge detection and 
elimination…and helping the community 
understand why it matters

Training is the key to achievement	

th

Anniversary 
 1967–2017

�



xyleminc.com/treatment

The Flygt 4320 submersible mixer’s revolutionary design couples a high-efficiency mixer 

with an integrated variable frequency drive. The 4320 simplifies variable speed mixing and 

eliminates the need for an external VFD. A variety of ratings and propeller options meet a 
[...]
subsequently reissued as the Phase 1 Facilities Study.

In July 1998, EPA issued an Administrative Order 
to the District for continued non-compliance. In 
addition to discharge permit non-compliance, the 
Administrative Order also cited deficiencies with 
the District’s Industrial Pretreatment Program 
and required that a Combined Sewer Overflow 
(CSO) Master Plan be prepared. In response to 

|  Sanford Sewerage District  |

Sanford Sewerage District rises to the 
challenge—17 years of progress 
Lindsey Shields, PE, Wright-Pierce, Portland, Maine

André Brousseau, Sanford Sewerage District, Sanford, Maine

Abstract | The city of Sanford is a “big city on a small river,” forcing the Sanford Sewerage District to 

be ahead of the curve with wastewater treatment in the 1960s, 1980s, 2000s, and now. At each juncture, 

the District has had to address difficult environmental wastewater issues years before other Maine and 

New England communities. This paper will discuss the District’s historic challenges with discharge limits, 

implementation of creative upgrade solutions, and implementation of asset management planning and 

environmental stewardship.

Keywords | AWWTF, system upgrades, trigger flow, asset management, composting, nutrient removal

 

feature

The Sanford Sewerage District’s 
advanced wastewater treatment 

facility—September 2006

1947 
SSD Established 

1961 
Original Facility 

Constructed 

1981 
WWTF 

Upgrade 

1993 
Revised 

Effluent Limits 

1996 
WW Studies 
Thru 2002 

1998 
Admin. Order 

1999 
TMDL Study 
Thru 2001 

2000 
CSO Master 

Plan 

2002 
Mousam River 
PS Upgrade 

2003 
MEPDES 
License 

2005 
Phase I WWTF 

Upgrade  

2005 
Smada PS 
Upgrade 

2008 
Phase II 
Upgrade 

2008 
MEPDES 
License 
Renewal 

2009 
PS Asset Mgmt 

Study 

2011 
WWTF Asset 
Mgmt Study 

2012 
Goodall PS 
Upgrade 

2012 
Collection 

System Asset 
Mgmt Study 

2013 

2014 
2013 

2016 2016 2017 Revised 
MEDPES 
License 

Route 109 PS 
Upgrade 

Route 99 PS 
Upgrade 

Compost 
Facility 

Landfill Closure 
Plan 

A timeline of Sanford Sewerage District significant events



28  |  NEWEA JOURNAL  FALL 2017 NEWEA JOURNAL  FALL 2017  |  29

these requirements, the District developed and 
implemented technically based local limits for the 
Industrial Pretreatment Program and initiated work 
on a CSO Master Plan.

In 1998, the District prepared a Phase 1 Wastewater 
Facilities Study. This study presented the prelimi-
nary conclusion that an alternative to relocate 

the outfall to the 
Atlantic Ocean near 
Kennebunk, Maine, 
was financially and 
technically feasible. 
However, this recom-
mendation was not 
absolute because 
significant additional 
Mousam River water 
quality data was 
still required from 
MEDEP, and significant 
additional evaluation 
and negotiations were 
required to determine 
the feasibility of a 
15 mi (24 km) transmis-
sion and outfall 
sewer to the Atlantic 
Ocean. MEDEP and 
EPA requested that 
additional evaluations 
be performed prior to 
further developing this 
concept. 

In 1999, the District prepared a Phase 2 Wastewater 
Facilities Study. During the development of the 
phase 2 study, meetings were held with the town 
of Kennebunk and the Kennebunk Sewer District 
management and staff to discuss the ocean outfall 
concept. Initial indications from Kennebunk were 
not discouraging. The final phase 2 study was 
completed in February 2000. During the phase 2 
study, additional Mousam River data was collected 
by MEDEP and the District, including a macroinver-
tebrate study, a dissolved oxygen survey, ambient 
river toxics levels, and flow variations. Based on the 
Mousam River water quality data available at that 
time, a technically feasible alternative that included 
continued discharge to the Mousam River was not 
possible. The recommended alternative of this study 
was a treated effluent transmission pipeline to an 
Atlantic Ocean Outfall near Kennebunk. 

A CSO Master Plan was also completed in 
February 2000. The CSO Master Plan identified 
and screened CSO control alternatives to eliminate 
the two remaining licensed CSO discharges within 
the collection system. The plan recommended 
implementation of a 10-year sewer separation 
program to remove the 67 remaining catch basins 

from the sewer system. The plan also recommended 
upgrades to the Mousam River pump station (a CSO 
location) to increase the capacity from 8 to 11 mgd (30 
to 42 ML/d). The District implemented both recom-
mendations as part of the AWWTF upgrades and 
asset management program. In 2013, the District was 
removed from the MEDEP CSO Program.

In 2002, after significant opposition by the town 
of Kennebunk, the District determined that the 
continued pursuit of an ocean outfall did not appear 
feasible. As such, the District and MEDEP renewed 
focus on the Mousam River.

Creative Regulatory Approach to 
Optimize Discharge Limitations
Maintaining and increasing a river discharge on the 
water quality-limited Mousam River included inter-
active discussions with MEDEP and required the use 
of several creative regulatory strategies during the 
MEDEP water quality modeling and Total Maximum 
Daily Load (TMDL) development to negotiate 
feasible effluent limitations. Without these creative 
strategies, the discharge standards would have 
been substantially more stringent and prohibitively 
expensive to achieve.

Trigger Flow
MEDEP’s TMDL report indicated that continued 
discharge to the Mousam River was feasible if a 
higher trigger flow of 20 cfs (0.6 m3/s) was used.

Treated Effluent Storage
The trigger flow approach requires the District to 
shut off the treated effluent discharge when the 
river flow drops below the trigger flow. Since influent 
sewage is conveyed to the AWWTF continuously, 
the influent and effluent flow imbalance requires 
wastewater storage. In Sanford’s case, the aerated 
lagoon—3 MG (11 ML) and facultative stabilization 
ponds—240 MG (908 ML) were converted from 
“treatment ponds” to “treated effluent storage ponds” 
as part of the AWWTF upgrades. This provided the 
District with approximately 60 days of storage under 
design conditions. When the river flow rises above 
the trigger flow, the District may discharge up to the 
permitted effluent flow.

Tiered Discharge
As described above, the trigger flow approach (first 
tier) will result in the District storing treated effluent 
during the stringent summer season. This treated 
effluent flow needs to be tested, potentially treated 
further, and discharged prior to the subsequent 
summer season to gain freeboard in the storage 
ponds for additional treated effluent storage. To 
compensate for this net effluent flow capacity reduc-
tion, an additional set of TMDL standards was estab-
lished for a 60-day period referred to as the high flow 

tier period (February 15 to April 15), which allows 
for increased effluent flows—8.8 mgd (33 ML/d) and 
loadings to be discharged when the river flows are 
greater than 100 cfs (3 m3/s).

Based on the results of the TMDL study, MEDEP 
established the allowable facility discharge limits for 
all pollutants of concern for summer, non-summer, 
and high-flow tier periods. EPA approved the TMDL 
document on March 8, 2001. Refer to Table 1 for a 
summary of the effluent limits that were incorpo-
rated into the District’s 2003 MEPDES permit.

TREATMENT FACILITY UPGRADES
Even with the creative regulatory approach and 
unique facilities available to the District, the facility 
still received effluent limits among the most strin-
gent in the United States when issued: <0.5 mg/L 
ammonia-nitrogen and <0.1 mg/L total phosphorus 
(Table 1). In response to the effluent limits, the 
District designed and constructed two phases 
of comprehensive upgrades, beginning in 2001 
with preliminary engineering reports. Treatment 
processes were identified, evaluated, and selected 

|  Sanford Sewerage District  | |  Sanford Sewerage District  |

UPGRADE SUMMARY

Mousam River Pump Station Upgrade
•	$500,000
•	June 2002 to April 2003

AWWTF Phase I Upgrade
•	$17.5 million
•	June 2003 to June 2005

AWWTF Phase II Upgrade
•	$2.5 million
•	October 2006 to February 2008

Goodall Pump Station Upgrade
•	$1 million
•	June 2011 to May 2012

Route 109 Pump Station upgrade
•	$300,000
•	May 2014 to August 2014

Composting Facility
•	$2.4 million
•	March 2016 to October 2016

Landfill Closure
•	Estimated $600,000 to $1.5 million 
•	Construction timeline to be determined

Table 1. Effluent limitations and monitoring requirements1

Mass Limits (lbs/day) Concentration Limits (mg/L)
Monitoring 
Frequency

Monthly Avg Weekly Avg Daily Max Monthly Avg Weekly Avg Daily Max

Flow 3.48 mgd (13.2 ML/d) — Summer (May 1–September 30, unless otherwise noted)

BOD5 261 392 522 10 15 20 3/week

NH3-N (May 15– Sep. 30) 14.5 2/week

Total Phosphorus 3.0 2/week

TSS 290 435 580 10 15 20 3/week

Dissolved Oxygen Maintain at > 
7.5 ppm

Daily

Flow 4.4 mgd (16.7 ML/d) — Non-Summer (October 1–April 30, unless otherwise noted)

BOD5 1,101 1,651 1,835 30 45 50 2/week

NH3-N (Oct. 1–May 14) 276 11.3 2/month

Total Phosphorus 23 46 2/month

TSS 1101 1651 1835 30 45 50 2/week

Flow 4.4 mgd (16.7 ML/d) — Toxic Substances (all year) 2

Aluminum (Total) 9.39 1/quarter

Copper (Total) 0.28 0.36 1/quarter

Mercury 4.5 ng/L 6.8 ng/L 1/year

Flow 8.8 mgd  (33.3 ML/d)— High Flow Tier Limits (February 15–April 15) 3

BOD5 2,202 3,303 3,670 30 45 50 1/week

NH3-N 612 12.5 1/week

Total Phosphorus 23 46 1/week

TSS 2,202 3,303 3,670 30 45 50 1/week

Aluminum (Total) 18.8 1/quarter

Copper (Total) 0.56 0.72 1/quarter

Mercury 4.5 ng/L 6.8 ng/L 1/year

1.	 The District is not authorized to discharge when the Mousam River flow is < 20 cfs (0.6 m3/s).

2.	The toxicity limits reflect June 12, 2013 MEPDES permit. All other limits have remained unchanged since the 2003 MEPDES permit.

3. To facilitate emptying of wastewater lagoon ponds to increase summer storage capacity, the District can discharge the following limits from 
February 15 to April 15, whenever flow as measured at Route 4 > 100 cfs (2.8 m3/s).



30  |  NEWEA JOURNAL  FALL 2017 NEWEA JOURNAL  FALL 2017  |  31

|  Sanford Sewerage District  | |  Sanford Sewerage District  |

based on four key criteria: 
1.	 Reliable and proven technologies
2.	 Ease of operations
3.	 Maximum flexibility
4.	 Minimum long-term operations cost
The key design elements and facility performance 

are summarized below.

Phase I AWWTF Upgrade
Biological Nutrient Removal
A traditional extended aeration activated sludge 
process (oxidation ditch) was selected for reliability 
and simplicity. This process was coupled with 
anaerobic and anoxic reactors for biological removal 
of total nitrogen and phosphorus. Anaerobic and 
anoxic reactors were not specifically required to 
meet the discharge limitations but were selected 
based on the tangible benefits provided—improved 
mixed liquor settling, biological denitrification, which 
reduces oxygen (and thus energy) by the 25 percent 
required, and 50 percent reduction in supplemental 
alkalinity chemicals. Variable frequency drives were 
also selected to minimize electrical energy costs 
associated with operation of the facility.

Ultraviolet Disinfection
A state-of-the-art medium pressure, high-intensity 
ultraviolet disinfection system was selected for 
reliability and simplicity in operations. This system 
eliminated the need to use two additional chemicals 
at the facility: sodium hypochlorite for disinfection 
and sodium bisulfite for dechlorination.

Additional upgraded process systems include:
•	Upgrade of the Mousam River Pump Station— 

11 mgd (41 ML/d) CSO abatement, including 
mechanical influent screening and screenings 
wash press

•	 New vortex grit removal
•	 New septage receiving equipment
•	 New spiral-blade circular secondary clarifiers
•	 New scum, return sludge, and waste sludge 

pumping systems
•	 New secondary effluent pumps (pump from 

oxidation ditches to tertiary treatment)
•	 New effluent post-aeration tank with dedi-

cated aeration system
•	 Upgrade of the intermediate pump station 

(pump from storage ponds to tertiary 
treatment)

•	 New solids handling system, including 
aerated sludge storage tanks, sludge 
feed pumps, and centrifuge dewatering 
equipment   

•	 Comprehensive SCADA upgrade
•	 Rehabilitation/upgrade of administration 

spaces, heating plant, and standby power 
system

Phase II AWWTF Upgrade
Tertiary Phosphorus Removal
The existing chemical/physical phosphorus removal 
facilities included polymer and pH adjustment 
(caustic) feed systems, coagulant (polyaluminum 
chloride [PAC]) feed system, flocculation tank, 
inclined lamella plate clarifiers, and multi-media 
sand filters. These tertiary facilities were upgraded 
to continue to achieve the stringent discharge limita-
tions. Multi-point chemical facilities (i.e., multiple 
chemicals at multiple injection locations) were 
provided to maximize removal with the minimum 
chemical dose possible.

Flexible Treatment Process Configuration
In addition to the creative regulatory strategies and 
innovative combination of treatment processes, a 
flexible process configuration was required.

All influent sewage is pumped to the AWWTF and 
treated through preliminary and biological nutrient 
removal (advanced secondary treatment). Based on 
the influent flow quantities and the receiving water 
conditions, in order to best meet the permit require-
ments, the operator then has the choice to direct this 
flow to: 

A.	The Mousam River (by direct gravity flow 
through effluent aeration/disinfection)

B.	Tertiary treatment
C.	A short-term storage pond (i.e., former aerated 

lagoon)
D.	Long-term storage ponds (i.e., former facultative 

stabilization ponds)
Short-term storage is primarily intended to atten-

uate peak hour flows related to the combined sewer 
system; flow directed to short-term storage is returned 
to the main flow stream by the secondary effluent 
pumps. Long-term storage is primarily intended to 

be used during a trigger flow situation; flow directed 
to long-term storage is returned to the main flow 
stream by way of the intermediate pump station.

Facility Performance
As a result of the sewer separation and collection 
system maintenance work that the District has been 
completing, influent flows to the AWWTF have been 
declining. The average monthly influent flow to the 
AWWTF has decreased from 90.8 MG (344 ML) per 
month in 1998 to 65.9 MG (249 ML) per month in 2006 
to 42.3 MG  (160 ML) per month in 2016. The facility 
has performed relatively well and continues to meet 
the stringent effluent limits for nutrients, toxics, 
BOD, and TSS. The upgraded AWWTF removes 
significantly more pollutants than prior to Phase I 
and uses significantly less power and fewer chemi-
cals (including after normalizing to reduced influent 
flows). Refer to Figures 1, 2, and 3 (see next pages). 

ASSET MANAGEMENT PROGRAM
In the years following startup of the treatment 
facility, the District completed a series of asset 
management studies.

The Pump Station and Force Main Needs 
Assessment (2009) developed a planned upgrade 
cost and implementation schedule for each pump 
station. The planned upgrade and replacement costs 
spanned 21 years from 2009 to 2030 and considered 
the existing condition, capacity, and age as prioritiza-
tion criteria. In addition to the planning-period 
capital improvements, it was recommended that the 
District develop a system-wide grease inspection, 
reduction, and maintenance program, and to set up 
remote connectivity with each pump station for 
alarm capability. In the years since the pump station 
needs assessment, the District has:

•	Established a fats, oil, and grease (FOG) program 
to protect the pump stations and related sewers

•	Added radio telemetry to each pump station to 
allow for remote monitoring and alarming

•	Upgraded three high-priority pump stations 
and one force main, and upgraded one medium-
priority pump station 

The Treatment Facility Needs Assessment (2011) 
outlined items that would likely require capital 
improvements, including planning-level costs and 
approximate timing, for the District’s planning 
and rate-setting. Much of the original facilities 
were upgraded in 2005 and 2008; however, some 
remaining equipment was original to the 1960s and 
1980s construction. The treatment facility needs 
assessment included costs for eventual on-site 
secure sludge landfill closure and composting facility 
construction.

The Collection System Needs Assessment (2012) 
evaluated the collection system based on capacity 
and condition parameters. The capacity evaluation 

found that the District’s sewer flows have dropped 
steadily over the years due to several factors, the 
most significant of which are the loss of several large 
industrial users, implementation of water conserva-
tion measures by sewer users, and separation of 
combined catch basins. Given the declining trend 
in flow and given that the system was originally 
designed as a combined sewer system (i.e., can handle 
higher peak flows), no general capacity limitations in 
the system were expected. The condition assessment 
found that much of the collection system will have 
exceeded its original useful design life by the end of 
the planning period (2030). To maintain the level of 
service within the collection system, the District has 
addressed the following condition-based needs in 
the system since the assessment: 

•	Updated sewer system GIS database
•	Cleaned and closed-circuit televised 42 percent of 

the gravity sewer system
•	Replaced about 22,000 ft (6,700 m) of gravity sewer
•	Replaced 740 ft (225 m) of asbestos-cement pipe 

via pipe bursting
•	Replaced 48 manhole structures
•	Rehabilitated five manhole structures
•	Completed three trenchless point repairs
•	Separated 40 catch basins
•	Permanently sealed CSO structures
•	Provided three employees with NASSCO Pipeline 

Assessment Certification Program (PACP) 
certifications

COMPOSTING FACILITY
In 2011, the on-site secure sludge landfill was 
approaching full capacity and the District began 
to consider alternative long-term solids handling 
options. It was anticipated that the District’s 
biosolids disposal costs would increase dramatically.

In March 2012, the District completed the 
preliminary design for an on-site aerated static 
pile composting operation to process the District’s 
biosolids to a Class A end-product for beneficial 
reuse. A 50-by-350 ft (15-by-107 m) composting facility 
was proposed for amendment storage and active 
composting. The District established a project 
budget of $1.5 million.

In January 2013, the District issued a Request 
for Proposals to solicit bids to provide biosolids 
management (i.e., contract hauling, processing, and 
disposal) and to establish a public–private partner-
ship to address regional biosolids management. 
Four qualified biosolids management contractors 
submitted bids between $585,000 and $1,004,000 over 
five years with a potential partnership for a regional 
facility developed within that time. The District 
proceeded with final design of a composting facility 
in September 2013.

Solid waste composting facilities must be 
licensed through MEDEP and meet the design and 

Oxidation ditch construction—completed 2005



32  |  NEWEA JOURNAL  FALL 2017 NEWEA JOURNAL  FALL 2017  |  33

|  Sanford Sewerage District  | |  Sanford Sewerage District  |

operational standards and requirements of the 
Maine Solid Waste Management Rules (Chapter 400 
– General Provisions and Chapter 409 – Processing 
Facilities). The licensing process includes submitting 
a General Application for a Solid Waste Composting 
Facility to MEDEP. Despite the 450 acres (182 ha) 
available to the District at the AWWTF site, the siting 
of the composting facility was a challenge during 
licensing, as described below:

1. Per Chapter 409, Section 2.A.(1): Composting 